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Applicant

;¥
Address

PATF U2 R i B R a5 B B I E R AOFRA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

BENNIC AND COMPANY [JINGYE ELECTRONICS (HUIZHOU) CO., LTD. ]
JRR SR AR R T T L 2L G DY ¢ 82 9R (e T3E ] 50 5R/INE)
82, HUI FENG XI SI ROAD,HUIZHOU, GUANG DONG PROVIENCE

the client
Frg it 44 FR FE A FR
No. Final Product Name Sample Name(s)
B
LU Porcelain case
BEhE
W Porcelain rods
VEE U2 S
— Material quartz sand fills ~%’%
o0 S ST N~
7K Ve & FH Pin-type iron cap %
- CEMENT POWER RESISTORS i A =
Insert type money cap ﬂ
Resistance wire
AR EEN
. Red ink
L EREaRi
bl Black ink
B B H 2018.12.21
Sample Received Date Dec. 21, 2018
B A H A 2018.12.21-2018.12.27

Testing Period

FOLIU 2 SR S A 3 A 45 2R
Test Requested /Test Method/Test Result(s)

by

Tested

Dec. 21, 2018 to Dec. 27, 2018
CESAYE

Z G %
%‘8\ ‘ \\ /é Reviewed tjy

FRHE
2274 Technical Manager

Please refer to the following page(s).

ZE2

2018.12.27

No. R187212043

TRINTH 5 22 DOF 2438 B AL =3 4 5 SR Rk
CTI Building, No.4, Liuxian 3rd road, Xin’an Street, Bao’an District, Shenzhen, P.R.China

ww.cti-cert.com

E-mail:info@cti-cert.com

581700

Complaint call:0755-336

0 Complaint E-mail:complaint@cti-cert.com
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£E4 Conclusion

TR WRAEARUETR S &R
Tested Sample According to standard/directive Result
— Rk 8 RoHS #54> 2011/65/EU Je HABIT H54
(EU) 2015/863 RoHS Directive 2011/65/EU f¥& Pass

Submitted Sample ]
with amendment (EU) 2015/863

*hhhhkhkkhkkkhkhkkhkkhkhkhirkhrrhhikhkhkhkhkhkhkhhkhhkhiiihrrhhhhhkhkhhkhhkhkhhhkhiiiirhhhhhhhkhkhhhkhhkhkhkiiirhirikikiihkhikikix

T R I 25 S99 1 Bk B ROHS 5 4-2011/65/EU I HAZ 1T $5 4 (EU) 2015/863 K [{IFR . Pass means that the results shown
on the report comply with the limits set by RoHS Directive 2011/65/EU with  amendment (EU) 2015/863.

rt.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700
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FELIE SR WRAEZ P ER, 0T HACRE S A (Ph), 48(Cd), R(Hg), 7SHE&(Cr(Vvl)),

Z IR (PBBs), % Kfi¥(PBDES), 42k —H[Ri5(DBP, BBP, DEHP,
DIBP)#EAT Mk

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBSs),
Polybrominated Diphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

K HE Test Method
M H N WARFS A s
Tested Item(s) Test Method Measured Equipment(s)
Y Lead(Pb) IEC 62321-5:2013 ICP-OES
% Cadmium(Cd) IEC 62321-5:2013 ICP-OES
7k Mercury(Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
IEC 62321-7-2:2017 F/5% IEC 62321-5:2013 iz
RS
o UV-Vis/ICP-OES
75 8% Hexavalent Chromium(Cr(V1)) IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013
IEC 62321-7-1:2015 UV-Vis
Z REEFE Polybrominated
. IEC 62321-6:2015 GC-MS
Biphenyls(PBBs)
% R — KTk Polybrominated Diphenyl
IEC 62321-6:2015 GC-MS
Ethers (PBDEs)
AR — H RS Phthalates (DBP, BBP,
IEC 62321-8:2017 GC-MS
DEHP, DIBP)

IT
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K2 R Test Result(s)
Result R
AT H Tested Item(s afis Zekcs d1 o AL
001 002 003 MDL Limit
Y Lead (Pb) N.D. 30 mg/kg N.D. 2 mg/kg 1000 mg/kg
f% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
N.D. N.D. N.D. 8 mg/kg 1000 mg/kg
INTES H lent Chromi Cr(VI 0.10 pg/cm=
7Y% Hexavalent Chromium (Cr(VI1)) B B 3 pg/cm 1000 mgrkg
(LOQ)
%2 Result T3 R H PR FRE
WRINE Tested Item(s) " .
004 005 006 MDL Limit
Y Lead (Pb) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
%% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. N.D. N.D. 2mg/kg | 1000 mg/kg
- - -- 8 mg/kg 1000 mg/kg
751 Hexavalent Chromium (Cr(VI v v v 0.10 pg/cm=2
A COm | b, N.D. N.D. Ho 1000 mg/kg
(LOQ)
% 5 Result T H PR FRAE
R E Tested It
sl E RO 007 008 MDL Limit
Y Lead (Pb) N.D. N.D. 2 mg/kg 1000 mg/kg
% Cadmium (Cd) N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. 2 mg/kg 1000 mg/kg
N.D. N.D. 8 mg/kg 1000 mg/kg
NTES H lent Chromi Cr(VI 0.10 pg/cm=
% Hexavalent Chromium (Cr(VI)) ~ ~ (L:.)gQ():m 1000 ma/kg

~N
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WAILH Tested Item(s) %R Result TR R IIE{E
001 | 002 | o003 MDL Limit

ZIREFE Polybrominated Biphenyls(PBBs)

— R Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg

“REXZK Dibromobiphenyl N.D. N.D. N.D. 5 mg/kg

—IREL Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg

VUREXZK Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg

FHIREEZE Pentabromobiphenyl N.D. N.D. N.D. 5 mg/kg

o - 1000 mg/kg

7NIREEA Hexabromobiphenyl N.D. N.D. N.D. 5 mg/kg

-LIRELZKE Heptabromobiphenyl N.D. N.D. N.D. 5 mg/kg

JVIRIEEZE Octabromobiphenyl N.D. N.D. N.D. 5 mg/kg

JLIREEZE Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg

+-IREL 4 Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg

WX H Tested Item(s) 43R Result J AL R IIE{E

007 ‘ 008 MDL Limit

ZRECE Polybrominated Biphenyls(PBBs)

— R Monobromobiphenyl N.D. N.D. 5 mg/kg

“JREXZR Dibromobiphenyl N.D. N.D. 5 mg/kg

= IREL Tribromobiphenyl N.D. N.D. 5 mg/kg

VUREXZK Tetrabromobiphenyl N.D. N.D. 5 mg/kg

FIRELZK Pentabromobiphenyl N.D. N.D. 5 mg/kg

o - 1000 mg/kg

7NIREEK Hexabromobiphenyl N.D. N.D. 5 mg/kg

-LIREEZKE Heptabromobiphenyl N.D. N.D. 5 mg/kg

JVIREEZE Octabromobiphenyl N.D. N.D. 5 mg/kg

JLIRIE Nonabromobiphenyl N.D. N.D. 5 mg/kg

TR Decabromobiphenyl N.D. N.D. 5 mg/kg
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WRIAH Tested Item(s) #iR Result TR IIE{E

001 | 002 | o003 MDL Limit
Z IR KBt Polybrominated Diphenyl Ethers (PBDEs)
—JR — KM Monobromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
R X Dibromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
— R KTk Tribromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
VU — KT Tetrabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
TR 7Kk Pentabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg 1000 mafkg
7N VR 2K Hexabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
£ ¥R 2K Heptabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
J\IR 2K Octabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
JUIR 2K Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg -
-+ — ¥ Decabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg %
WA E Tested Item(s) #iR Result FARIHR IIE{E

007 ‘ 008 MDL Limit

LR KBt Polybrominated Diphenyl Ethers (PBDEs) _,
—JR — KM Monobromodiphenyl ether N.D. N.D. 5 mg/kg 1
R X Dibromodiphenyl ether N.D. N.D. 5 mg/kg
=R KTk Tribromodiphenyl ether N.D. N.D. 5 mg/kg
VO ¥R — KTk Tetrabromodiphenyl ether N.D. N.D. 5 mg/kg
7R — 2Kk Pentabromodiphenyl ether N.D. N.D. 5 mg/kg
o - 1000 mg/kg
7NVR T M¥ Hexabromodiphenyl ether N.D. N.D. 5 mg/kg
LR — 2Kk Heptabromodiphenyl ether N.D. N.D. 5 mg/kg
J\IR — 2Kk Octabromodiphenyl ether N.D. N.D. 5 mg/kg
JUIR — KTk Nonabromodiphenyl ether N.D. N.D. 5 mg/kg
R — KTk Decabromodiphenyl ether N.D. N.D. 5 mg/kg
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Result YER
WRIAH Tested Item(s) ik Zadzs Lt IIE{E
001 | 002 | o003 MDL Limit
SR _FMBEE Phthalates (DBP, BBP, DEHP, DIBP)
A% W — T s Dibutyl phthalat
WA=~ T B2 Dibuyl phthalate N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
(DBP) CASH#:84-74-2
AR IR T L HERE Butyl benzyl
W= FIR T 2RI Butyl benzy N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
phthalate (BBP) CAS#:85-68-7
R HR —(2-43) Ok
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. N.D. 50 mg/kg 1000 mg/kg
CAS#:117-81-7
A2 — H iR — 5% Tl Diisobutyl
WA=k —s% I B Diisobuty N.D. N.D. N.D. 50 mg/kg | 1000 mg/kg
phthalate (DIBP) CAS#:84-69-5
£5 B Result R
WA H Tested Item(s) s 2z, IIE{E
007 ‘ 008 MDL Limit
AL — HIEREE Phthalates (DBP, BBP, DEHP, DIBP)
A% — H R — T 15 Dibutyl phthalat
WA=FM= T Dibutyl phthalate N.D. N.D. 50 mg/kg | 1000 mglkg
(DBP) CAS#:84-74-2
A — H R T AR 2L Butyl benzyl
WAE=FM | BF L Buyl benzy N.D. N.D. 50 mg/kg | 1000 mglkg
phthalate (BBP) CAS#:85-68-7
AR T HR —(2- 4.3 g
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. 50 mg/kg 1000 mg/kg
CAS#:117-81-7
A HIEg 5% T g Diisobutyl
WA= 7 I B Diisobuty N.D. N.D. 50 mg/kg | 1000 mgrkg

phthalate (DIBP) CAS#:84-69-5

N N7
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RRE G BB HEIR Tested Sample/Part Description

001 Mg White ceramic

002 K[ Gray-white ceramic

003 ¥y A White powder

004 iy EHEHEZ 148 Metal with silvery plating

005 iy A B8 148 Metal with silver-white plating
006 fRtA4JEZE Silvery metal wire

007  ZIthjihsE Red ink

008  EE Ay s Black ink

BE:

Remark:

TR, 8, SRR EEEERE.

-N.D. = REH (DT 758 H R e E EIR)

-mg/kg = ppm= HiHZ—

-1000 mg/kg = 0.1%

-LOQ = EHIR, NI E IR 0.10 pg/em?

VAR B /N T 0.10 pg/em?, FESH AR H S

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-YThe sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The coating
is considered a non-Cr(V1) based coating.

"« \\N\ 7
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KFRAR Test Process

1. ¥ Lead(Pb), %% Cadmium(Cd), % Chromium(Cr)

FrE T EFee o SRR
Wielgh sarmple and placeit E
ifnna wessel

— THER M

Add digestion reagent Digest the sarmple

A b= a2t TX; X\\ /7

AN

Rzt e AR N
RIFEREEE o RIS
Doy A shings Residue
Allmli Fusions T
Fﬁlgﬁgﬂ EE T AT Acid Dissahution Filtraticon
Anslyzed by [ DMAkeup with
ICP.OFS deionized water —
AT
Solution
2. 7k Mercury(Hg)
== =] o RE T e e b R il P ==
PR ST AR TS S T e TERGE RN T AR S
Weigh sarmple and placeitina —] Add digestion reagent j Cugest sarmple in 1 o ovweawe
i crowwave digestion wessel di gestiomn owen
FHEE A= AT "
: Residue
£11kA1i Fusi o Tk
. . . LS e, Fr
FALCP- OES BT NEES Acid Dissolution Filtration
srif ¢ Wake up with
Amnalyzed by del ordmed water
ICP-CES EE
#-

Solution
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3. %% Hexavalent Chromium(Cr(VI1))
(1) IEC 62321-7-1:2015

B 58 & i 5 dm FH #h7k 2= TR RRE T
Takea portionof — Exztraction with — Filter and remowe
the sample boiling water the sample
. R
BuUv-Viss 37 I R i HiEE M pH
d— S— Adjustthe pH walue
Analyzed by UV -3ig Addtest solution .
of the solution

(2) IEC 62321-7-2:2017

~g

AW NEVEA " A% |

wEFETEEN || opoomgiEn [ S
Weigh sample andplaceit ——7 4 44 digestion reagent - Digest the sample
1n a wezzel]
¥ HpHIE =
. . H B HhpH -
v I o [P P Ril. e
Addtest solution f Adjustthe pH_value R C ool and filter
ofthe solution
I
AEH W pHE HAEErHkEE U¥-Vi
Adjustthe pH walue ——>  Make up with > ﬁnijrze db;fﬁﬁﬁvis
of the solution det orized water

4. % —ZKEE Polybrominated Diphenyl Ethers (PBDEs), % #REtZ Polybrominated Biphenyls(PBBs)

FEFRTEEH AaiETFER MREE =
Weigh sampleandplace —0 Extracted with ——
itina thimhle organic solvent Concentrate the extract
FACC-MSS 3T AR SR TE EEFIEHESERA
e Makeup with — Transferthe extractintoa
Analyzed by GC-MGS organic solvent volumetric flagk
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5. 48ZK — HEZHE Phthalates (DBP, BBP, DEHP, DIBP)
FFEFRTEEH REMEHEFER MR4E Y
Weigh sampleandplace —0 Extracted with ——
it ina thimhle organic solvent Concentrate the extract
FACC-MSS 3T AR SR TE EEFIEHESERA
— Ilakeup with d— Transferthe extractintoa
Analyzed by GC-MGS organic solvent volumetric flagk

X

AR VA ]
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o B A
Photo(s) of the sample(s)
Ejz% Final Product
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cTi 10 cTi 10
A2180254728101 A2180254728101
003

002

-~ ¥ Do

BT ,MH’UM{HH]IHI,INI|IIlIIII|I|I|||l|l|l|ll|l\l|\|\l\\|\\\\\\\\\\\\ i
0 1 2 3 4 5 6 (NG

© A2180254728101
004
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0 1 2 3 4 5 GHTEEGEE.

cTi

A2180254728101

 A2180254728101

Hotline;400-6788-333  www.cti-cert.com  E-mail:iinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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006 007
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. R
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10
—————————————
A2180254728101 A2180254728101

AL AR R

10
T —————

A2180254728101
sk FRAGLETR stk
*** End of Report ***
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CTI

75 B Statement:
1. kR s o N7 <t B & KAl i B 4% 5 T
This report is considered invalidated without approval signature, special seal and the seal on the perforation;
2. FEMKFEGE Bl RIS ERAL, BEE N A SR T, CTI AR SEHLE S,
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified,;
3. AHRERLIGE FAUR SZMFE i 57 55 s
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. R& CTI-HHFE, SIS EHIAMRE
Without written approval of CTI, this report can’t be reproduced except in full;
5. WGk PN E S ICAREESR, O,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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